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WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give is as
follows:

We warrant products sold by us to be in accordance with our published specifications or those
specifications agreed to by us in writing at time of sale. Our obligation and liability under this
warranty is expressly limdted 1o repairing, or replacing, st our option, within 12 months after date of
retail delivery, any product not meeting the specifications. We make no other warranty, express
or implied and make no warranty of merchantability or of fitness for any particular purpose.
Qur obligation under the warranty shall not include any fransportation charges or costs or installa-
tion or any Hability for direct, indirect or consequential damage or delay, i requested by us, products
or parts for which a warranty claim is made are to be returned transportation prepaid to our factory.
Any improper use, operation beyond rated capacity, substitution of parts not approved by us, or any
alteration or repair by others in such manner as in owr judgment affects the product materially and
adversely shall void this warranty, N2 employee or representative is anthorized to change this
warranty in any way or gramt any other warranty.,

Wil-Rich reserves the right to make improvement changes on any of our products without notice.

When warranty limited or not applicable: Warrenty on hoses, cylinders, bubs, spindles, engines,
valves, pumps or other trade accessories are limited to the warranties made by the respective
manufactures of these components, Rubber tires and tubes are warranted directly by the respec-
tive tire manufacturer only, and not by Wil-Rich.

Warranty does not apply to any machine or part which has been repaired or altered in any way so
as in the our judgment to affect its relinbility, or which has been subject to misuse, negligence or
accident.

4 Warranty Valldation and Delivery Report Form must be fitled out and received by Wil-Rich
to initiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE

1. The warranty form must be returned to Wil-Rich within fifteen (15) working days from the repair
date,

2. Parts returned to Wil-Rich without authorization will be refused. The parts must be retained at
the dealership for ninety (90) days after the claim has been fited. If the Service Department would
like to inspect the parts, a packing slip will be mailed to the dealer. The packing slip must be returned
with the parts. The parts must be retumed prepaid within thirty (30} days of receiving authorization.
After the parts are inspected and warranty is verified, credit for the return freight will be fssued to
the dealer.

3. Parts that will be sorapped at the deelership will be inspected by a Wil-Rich Sales Representa-
tive, District Sales Manager or Service Representative within the ninety (90) day retaining period.
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GENERAL INFORMATION
ORIENTATION

Any reference to left (L) or right {R) sides or
components is to be undersiood as being viewed
from behind the machins and looking forward,

'MODIFICATIONS

il is the policy of Hutchinson Wil-Rich
Manufacturing Company to improve its products
whenever possible and practical to do so. We
reserve the right to make changes, improvements,
and moditications at any time without incurring the
cbiigation to make such changes, improvements
and modifications on any equipment sold
previously.

ABBREVIATIONS
ASSY (... ..., [ Assembly
BOP .l Box of Parts
GR ... Grade of Bolt
HA .. ....... e PR Harrow
o 1 5 Heavy Duty
HK . o e Hardware Kit
NG L National Coarse Thregd
CNF L [ National Fine Thread
CONTENTS
3 Bar Coil Tine Harrow Sections
3’ 3Bar Section (Black) ............... 1
4-1/2' 3 Bar Section {Black) ........... 2
6’ & 7-1/2' 3 Bar Section {Black} ....... 3
3 Bar Sections
(Prior to 8/90) (Red} ................ 4-5
3 Bar Sections
(Prior to 1/85) (Red) ................ 8-7
4-1/2' 4 Bar Section {(Black) ........... 8
6" & 7-1/2° 4 Bar Section (Black} ... .... 9
4 Bar Section
(Prior to 8/90}(Red) ........... ... 16-11
-4 Bar Section
{(Prior to 3/86}(Red) .............. 12-13

4-1/2° 4 Bar Section
{Priorio 7/853(Red) ................. 14

Coil Tine Section Extensions
Harrow Extensions ..........uvuronn 15

- Coil Tine Harrow Arms
3 Bar Figld Cultivator Arm {Black) ... 16

Universal Arm (Black) ............... 17
3 Bar Fieid Cultivator Arm (White) ... 18
Universal Arm (White) ............... 19
{Prior to 8/90)

Universal Arm (White) ............... 20
{Prior to 2/87)

4 Bar Field Cultivator Arm

{Prior to 9/81)
Universal Arm (White)

{Priorto 14/B2) ... ... il 22
3 Bar Chisel Plow Arm :
{Priorto 14/82) ..... ... ... ons 23

IBar{Angie) ........ .. .. 24
5 Bar {Angle) ...... e 25
3 Bar {Angle} (Prior to t/82) ......... 26
5 Bar {Angle) {Prior to 10/91) ........ 27
5 Bar {Tube) ....... ... ..o . i 28
3 & 5 Bar Arms (Angle) .............. 29
Mounting Arms (Prior fo 10/91) ...... 30
5 Bar Mounting Arms {Tube} ......... 31

Double Rolling Basket
Seclions ... . ... . e 32-33
_Arm ................................. 34

AT e . 35
3BarColl Tine . ....... ... ... .. ... 36-37

Accessotries
24" CP Frame Extensions ............ 38
Decals & Manuals ... .. ... ... ... 39
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373 BAR COIL TINE HARROW SECTION (BLACK)

COMPLETE SECYTION
NLA 3FT 3 Bar Harrow Section
Assembly 12“ (Black)
NLA 3FT 3 Bar Harrow Section
Assembly 16" (Black)
ITEM PART NO. DESCRIPTION
1 51292 18" Harrow Spring {Black}
51291 12" Harrow Spring {Black)
2 23038 B/32x2-11/16 Spring Lock Pin
3 49931 Harrow Tube Clip
4 88104 1/2NC Nut
5 54700 3 Bar Tube Holder {Bfack)
6 88517 1/2NG x 1-3/4 GRS Bolt
7 81222 Black Adjustment Handle
8 54701 3 Bar Tie Strap (Black}

ITEM PART NO.
g - 51220
10 88347
1 88303
12 88499
13 54690
14 13515
18280
18281
88127
88358
15 54691
16
17 51221
18 51285
19 88103
20 48594

 YEAR 1991 -1993 -

C-78268

DESCRIPTION
811Dx3/40Dx.56 Bushing

1/2 Flat Washer

1/2 Lotk Washer

I/8NC x 2 GR2 Bolt

¥ Tooth Bar #1 & #3 (32" long)
Harrow Tube Clamp, Includes;
1-1/20D Tube Clamp (1}
1-1/2" Tube Saddle (1)
5/16NC Nut (2)

&/16 Lock Washer (2}

3 Tooth Bar #2 (32" long}

(1) 13443 Spacer & {1} 88012 Bolt 3/8x2-1/2

Adjustment Bar (Black)
Adjustment Pin 1/2x1”
3/BNC Nut
511Dx3/40Dx 81 Bushing



- 4-1/2° 3 BAR COIL TINE HARROW SECTION (B.-I'.__.ACK)
| | YEAR 1991 - 1993 ~,

COMPLETE SECTIONS ITEM PARTNO. DESCRIPTION
9 86103 3/8NC Nut
NLA  4-1/2° 3 Bar Harrow Section 10 54704 3 Bar Tie Strap (Black)
Assembly 12" (Black) 11 48594  .51x3/40Dx.81 Bushing
NLA 4-1/2' 3 Bar Harrow Section 12 88347 1/2 Fiat Washer
Assembly 16" (Black) 13 54692  4-1/2 Tooth Bar #1 & #3 (47" long)
: i4 88499 3/BNC x 2 GR2 Bolt
!?E:.M PART NO. DESCRIPTION 15 46031 Harrow Tube Clip _
1 51202 16" Harrow Spring (Black) 16 54593 4172 Tooth Bar #2 (47" long)
512¢1 12" Harrow Spring (Black) 17 51265  Adjustment Pin 1/2x1”
2 {1} 13443 Spacer & {1) 89012 Boit 3/8x2-1/2 18 23039 £/32x2-11/16 Spring Lock Pin
3 88303 1/2 Lock Washer 19 88104 1/2NC Nut
4 51221 Tooth Adjustrment Bar (Black) 20 13515  Harrow Tube Clamp, Includes;
5 88517 1/2NC x 1-3/4 GRS Bolt 18280 1-1/20D Tube Clamp {1)
6 51222 Adjustment Handle {Biack) 18281 1-1/2" Tube Saddle {1}
7 51220 511Dx3/40Dx .56 Bushing 88127 B/16NC Nut (2)
8 54700 3 Bar Tube Holder (Black) 88358 8/16 Lock Washer (2}
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ITEM PART NO.

1

&4 BN & i 2N

& & 7-1/2 3 BAR COIL TINE HARROW SECTIONS

(BLACK)

14

COMPLETE SECTIONS

51292
51281
48594
88303
88104
54694
54696
54700

NLA &' 3Bar Harrow Seclion
Assembly 12" (Black)
NLA 6" 3Bar Harrow Section
_ Assembly 16" (Black)
‘NLA 7-1/2" 3Bar Harrow Section
Assembly 12" (Black)
NLA 7-1/2° 3Bar Harrow Section

Assembly 16" {Black)

DESCRIPTION

16" Harrow Spring (Black}
12" Harrow Spring {Black)
510x3/400Dx.81 Bushing
1/2 Lock Washer

1/2NC Nut

§'Tooth Bar #1 & #3 (65" iong)}-

YEAR 1991 ~ 1993

ITEM PARTNO. DESCRIPTION

7
8
9
10
1

12
13

14
15
16
17
18

7-1/2" Tooth Bar #1 & #3 (83" fong) g

3 Bar Tube Holder

20

88517
51220
88347
51222
13515
18280
18281
88127
88358
88499
54695
54697
51265
23039
49531
51221

1/2NC x 1-3/4 GR5 Bolt
811Dx3/40Dx.56 Bushing

1/2 Flat Washer

Adjustment Handle (Black)
Harrow Tube Clamp, includes;
1-1/208 Tube Clamp {1}
1-1/2" Tube Saddle (1)
5HBNC Nut (2)

5/18 Lock Washer (2}

3/8NC x 2 GR2 Botlt _

&' Tooth Bar #2 (65” lony;
7-4/2' Tooth Bar #2 (83" long)
Adiustment Pin

5/32x2-11/16 Spring Lock Fin
Harrow Tube Clip

Tooth Adjustment Bar

(1) 13443 Spacer & {1) 83012 Bolt 3/8x2-1/2

54701
88103

3 Bar Tie Strap {Black;
3/8NC Nut : .



3 BAR COIL TINE HARROW SECTIONS :

Prior To 8/90

3 SECTION

4-1/2' SECTION

6’ SECTION (SHOWN)
7-1/2 SECTION

Cl-78280



COMPLETE SECTIONS ITEM PARTNO. DESCRIPTION
] ' 1 NA 3’ Front Tube
'NA. 3 Saction 12" Tooth . 22068 4-1/2 Front Tube
- NA - 4-1/2' Section 12" Tooth _ 13453 &' Front Tube
'NA~ 6 Section 12" Tooth 13456 7-1/2' Front Tube
‘NA 7-1/2' Section 12" Tooth 2 NA . 3CenterTube
- NA 3 Section 16" Tooth 22967  4-1/2' Center Tube
v NA~ 4-1/2 Section 16" Tooth 13462 6 Center Tube
NA 6' Section 16" Tooth 13457  7-1/2 Center Tube

NA 7-1/2' Section 18" Tooth 3 26048 3' Rear Tube
: 22966 4-1/2' Rear Tube
13455 . € Rear Tube
13458 7-1/2' Rear Tube :
4 13515 Harrow Tube Clamp, includes;
18280 U-Bolt 5/116x1-1/2x2-1/4 .
18281 1-1/2" Tube Saddle (1)
88127 5MBNC Nut (2)
88358 5/16 Lock Washer {2}
88554 1/2NC x 1-1/4 GRS Bolt
88303 1/2 Lock Washer ;
88104 1/2NC Nut '
88489 3/8NC x 2 Bolt
512¢1 12" Harrow Spring
51202 16" Harrow Spring
- 10 88103  3/8NC Nut
St 13431 Tooth Adiust Bar
12 22969 3Bar Tie Strap
13 13509  Section Bar
14 88475 1/2NC x 1-1/2 GR2 Bolt
15 13430  Tube Adjust Bar
16 (1) 13443 Spacer & (1) 89012 Bolt 3/8x2-1/2

_—
W0l dDW;



3 BAR COIL TINE HARROW SECTIONS
(, PriorTo 1/85

Ci-78282
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ITEM PART NO.

1
2

3

COMPLETE SECTIONS
"NA. 3' Section 12" Tooth
NA. 4-1/2' Section 12" Tooth
- NA- 3’ Section 16" Tooth
NA 4-1/2' Section 16" Tooth
DESCRIPTION
NAC 3' Front Tube
13450 4-1/2' Frost Tube
NA .- F Center Tube
13451 4-1/2' Cerder Tube
15869 3' Hear Tube
13452  4-1/2' Rear Tube
13515 Harrow Tube Clamp; Includes:
18280 1-1/200 Tube Clamp (1)
18281 1-1/2" Tube Saddle {1)
88127 5/8NC Nut (2}
88358 5/18 Lock Washer (2)

ITEM PARTNO. DESCRIPTION

@Wwom =

88554 1/2NC x 1-1/4 GR5 Bolt
88303 1/2 Lock Washer
85104 172NC Nut

88499  3/8NC x 2 GRZ Bolt
512691 12" Harrow Spring
§12082 . 16" Harrow Spring
88103 3/8NC Nut

{1) 13443 Spacer & (1) 89012 Bolt 3/8x21/2
13431 Tooth Adjust Bar
13509 Section Bar Assembiy
88475 1/2NC x 1-1/2 GRS Boit
13430 Tube Adiust Bar



18 Ci-78268

COMPLETE SECTIONS ITEM PARTNO. DESCRIPTION
9 51220 511Dx3/400x 56 Bushing
NA 4-1/2" 4ABar Harrow Section 10 88347  1/2Flat Washer
Assembly 12" (Black) 11 23039 5/32x2-11/16 Spring Lock Pin
51332 4-1/2" 4Bar Harrow Section 12 88400 3/8NC x 2 GR2 Bolt
Assembly 16" {Black) 13 51221 Tooth Adjustment Bar
14 49831 Harrow Tube Clip
[TEM PARTNG DESCRIPTION 18 (1) 13443 Spacer & (1) 89012 Bolt 3/8x2-1/2
1 51292 16" Harrow Spring (Black) 16 54699 4 Bar Tube Holder (Black)
51291 12" Harrow Spring (Black} 17 54698 4 Bar Tie Strap (Black)
2 51265 Adjustment Pin 18 13515  Harrow Tube Clamp, includes;
3 88303 1/2 Lock Washer 18280 1-1/20D Tube Clamp (1)
4 88104 1/2NC Nut 18281 1-1/2" Tube Saddie (1)
5 54692 4-1/2' Tooth Bar #1 & #3 (47" iong) 88127 5/16NC Nut (2)
6 51222 Black Adjustment Handie 88358 5/16 Lock Washer {2)
7 54693 4-112’ Tooth Bar #2 (47" long) 19 43594 5101Dx3/400x.81 Bushing
8

88517 1/2NC x 1-3/4 GRS Bolt 20 88103 F/BNC Nut

., N
Eo—



& & 7-1/2' 4 BAR COIL TINE HARROW SECTIONS.
| | | (BLACK)

1

COMPLETE SECTIONS ITEM PARTNO. DESCRIPTION
NA ) . 7 54699 4 Bar Tube Holder (Black) -
&' 4Bar Harrow Section 8 51222  Black Adjustment Handle
Assembly 12" (Black) 9 88517  1/2NC x 1-3/4 GRS Bolt
51333 &' 4Bar Harrow Section 10 54608 4 Bar Tie Strap
Assembly 16" (Black) 11 51220  .51IDx3/40Dx .82Bushing
NA  7.4/2" 4Bar Harrow Section 12 88347  1/2 Flat Washer
Assembly 12" (Black) 13 89011 3/8NC x 2 GR2 Bolt
51334 7-1/2 4Bar Harrow Section 14 49031 Harrow Tube Clip
Assembly 16" (Black) 1§ 48504  510IDx3/40Dx 81 Bushing
16 23039  5/32x2-11/16 Spring Lock Pin
ITEM PARTNO. DESCRIPTION 17 13515  Harrow Tube Clamp, Includes;
1 51292 16" Harrow Spring (Black) 18280  1-1/20D Tube Clamp (1)
512601 12" Harrow Spring (Black) 18281 1-1/2" Tube Saddie (1}
2 (1) 13443 Spacer & (1) 89012 Bolt 3/8x2-1/2 . 88127  5/16NC Nut (2)
3 88303 1/2 Lock Washer 88358  5/16 Lock Washer (2)
4 88104 1/2NC Nut 18 512658  Adjustment Pin
5 54694 &' Tooth Bar #1 & #3 (65" long} . ¢ 51221  Tooth Adjustment Bar

54696  7-1/2’ Tooth Bar #1 & #3 (83" fong) o 88103 3/8NC Nut
8 546095 &’ Tooth Bar #2 & #4 (65" long)
54697 712 Tooth Bar #2 & #4 (83 long)



" 4 BAR COIL TINE HARROW SECTIONS

.. Prior To 8/90
i

_.uF'“-'-\-;.\!
i

4-1/2' SECTION

6’ SECTION
7-1/2' SECTION

7 L7826+



COMPLETE SECTIONS ITEM PARTNQ. DESCRIPTION

: 5 88103 3/8NC Nut
‘NA 3'9" 4Bar Harrow Section 127 6 224719 4 Bar Tie Strap
NA 4-1/2' 4Bar Harrow Section 12" 7 13515  Harrow Tube Clamp; Includes:
NA 6’ 4Bar Harrow Section 12* 18280 1-1/20D Tube Clamp {1)
NA 7-1/2° 4Bar Harrow Section 12° 18281 1-1/2"* Tube Saddie (1)
51915  3'9"4Bar Harrow Section 16 88127  5M6NC Nut (2)
51 332 ' 4-1/2' 4Bar Harrow Section 16" 88358 §/16 Lock Washer (2)
51333 &' 4Bar Harrow Section 16" 8 13431  Tooth Adjust Bar

§1334 7-1/2' ABar Harrow Section 16" 9 88475 1/2NC x 1-1/2 GRS Bolt

10 88303 1/2 Lock Washer
iTEM PARTNO. DESCRIPTION 11 88104 1/2NC Nut

1 29920 3'9” Front Tube (42” Long) 12 19631 Tube Adjustment Bar
22968  4-1/2' Front Tube (47" Long) 13 19634  Section Bar Assembly

13453 6 Front Tube (65" long) 14 (1) 13443 Spacer & {1) 89012 Bolt 3/8x2-1/2 . -
13456  7-1/2' Front Tube (83" long) 15 51291 12" Marrow Spring

2 29921 3'8” Front Center Tube (42" Long) 61282 16" Harrow-8pring
29925  4-1/2° Front Center Tube (47" Longks 5321% 16" Laft Harrow Spring
29928 6’ Front Center Tube (65" long)- 53218 12" Left Harrow Spring )
29931  7-1/2' Front Center Tube (83" long) 17 89011  3/8NC x 2 GR2 Bolt {

3 29922  §§" Rear Center Tube (42" Long}
22966  4-1/2' Rear Center Tube (47" Long)
13455 &' Rear Center Tube (65” long)
13458  7-1/2’ Rear Center Tube (83" long)

4 29923 39" Rear Tube (42" Long)
29926 4.1{2’ Rear Tube (47" Long)
28928 &' Rear Tube (65" iong) -
28932 7-112° Rear Tube {83" fong)

11



4 BAR COIL TINE HARROW SECTIONS

Prior To 3/86
4-1/2’ SECTION

6’ SECTION (SHOWN)
7-1/2’ SECTION

!

0
&
R
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ITEM PARTNOQ.

4

o ~F o n

10

11
12
13
14

COMPLETE SECTIONS
NA 4-1/2' Section 12" Tooth
NA €' Section 12" Tooth
NA 7-1/2" Section 12" Teoth
81332 4-1/2' Section 16" Tooth
51333 & Section 16" Tooth
51334  7-1/2' Section 16" Tooth
ITEM PART NO. DESCRIPTION
1 22968 4-1/2' Front Tube (47" Long)
13453 §' Front Tube (65" fong)
13456 7112’ Front Tube (83" long)
2 22967 4-1{2* Center Tube {47 Long)
13462 &' Center Tube {65” long)
13457 74112’ Center Tube (83" long)
3 22066  4.1/2’ Rear Tube {47 Long)
13455 6’ Rear Tube (65" long)
13458 7-1/2' Rear Center Tube (83" long)}

13

13515
18280
18281
86127
88358
19631
19634
89011
61291
51292
22965

DESCRIPTION

Harrow Tube Clamp; Includes:
1-1/20D Tube Clamp (1)
1-4/2" Tube Saddle (1)
5/16NC Nut {2)

5116 Lock Washer (2}

Tube Adjustment Bar

Section Bar Assembly

3/8NC x 2 GH2 Bolt

12" Harrow Spting

16" Harrow Spring

4.4/2' Rear Tube (47" Long}

{1} 13443 Spacer & {1) 89012 Bolt 3/8x2-1/2

88303
88475
B8104
13431
22871

1/2 Lock Washer
1/2NC x 1-1/2 GRS Bolt
1/2NC Nut

Tooth Adjust Bar

4 Bar Tie Strap



4 -1/2’ 4 BAR COIL TINE HARROW

Prior To 7/85

ITEM
1

2
3
4

COMPLETE SECTION
NA 4-1/2' 4Bar Harrow
. Section 12" Tooth
PART NO. DESCRIPTION
13450 4-112° Front Tube {47" Long)
13451 4-1]2' Center Tube {47 Long).
13452 4-1/2° Rear Tube (47" Long}
13515 Harrow Tube Clamp; includes:
18280 1-1/20D Tube Clamp (1}
15281 1-1/2" Tube Saddle {1}
88127 5/16NC Nut (2}
88358 5/16 Lock Washer (2)

C1-78203
ITEM PART NO. DESCRIPTION
8 19631 Tube Adjustment Bar
& 19634 Section Bar Assembly
7 89011 3/8NC x 2 GR2 Bolt
8 51291 12" Harrow Spring
9 88103 3/BNC Nut
10 (1) 13443 Spacer & (1) 89012 Bolt 3/8x2-1/2
11 13431 Tooth Adijust Bar
B 4 BG4TS 1/2NC x 1-1/2 GRS Bolt
13 88104 1/2NC Nut
14 88303 1/2 Lock Washer

14
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$1-78323
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
1 51282 16" Harrow Spring {Black) 8 53220 16" Right Harrow Spring (Black)
51281 12" HMarrow Spring {Black)} 53217 12" Right Harrow Spring (Black)
. k
2 51293  FullHarow Ext Tube (Black) 9 88103  3/8NCNut
e ! . g
3 89012 3/8NC x 2-1/2 GR2 Bott 10 51288 12" Right Harrow Ext Assy {Black)
4 13443 Tooth Spacer 51290 16" Right Harrow Ext Assy (Black)
5 53219 16" Left Harrow Spring (Black) '

53218 12" Left Harrow Spring {Black} . :
14 51287 12% Lefi Harrow Ext Assy (B_Iack)

53221 Extension Tube (Black) 51289 16" Left Harrow Ext Assy (Black)
(1) 13443 Spacer & (1) 89012 Bolt 3/8x2-1/2

~}



\ 2-1/2" Mount
16
18

40"

2x2x1/4 Angle

CI-78287
COMPLETE SECTION ITEM PART NO. DESCRIPTION
' - 8 88392 7/116NC x 1-1/2 GR2 Bolt
51370 Mounting Assembly (Black) 9 15593  3/4NC x 4-1/2 Carriage Bolt
(tems 4-12, 14, 17, 20 & 21) 10 51362  Mounting Bracket Assy (Black)
11 88269 7116 Lock Washer
ITEM PARTNO. DESCRIPTION 42 88270 71M6NC Nut
1 88475 ffZ:NC x 1-1/2 GRS Bolt 13 88311 5/8NCx2-1/2x3-3/4 U-Bolt
2 51286 Adjustment Bar (Black) 14 88356 3/ANC Lock Nut
3 88554 1/2NC x 1-1/4 GR5 Bolt 15 88129 5/8 Lock Washer
4 88301 3/8 x 1-1/2 Roll Pin 16 88128 5/8NC Nut
5 51364 Harrow Compression 17 51361 Angle Brace {Black}
Spring (Biack) 18 88303 1/2 Lock Washer
& 13444 Slotted Washer 19 88104 1/2N6 Nut
7 51363 Opring Adjust Bar Assy (Black} 20 88162  3/8NC Lock Nut
{Includes Ttem 4) 21 88555  3/8NC x 1-1/4 GRS Botlt

16



{
i i iE 54"
i . E ¢
NN < !E 2-1/2x 2-1/2 x 1/4 Angle
T RN ) Cl-78266
2
COMPLETE SECTIONS ITEM PART NO. DESCRIPTION
, : 9 88392 7/16NC x 1-1/2 GR2 Bolt
51369  Universal Harrow 10 51367  Harrow Mounting Bracket (Black)
- Arm Assembly (Black) 11 88269  7/16 Lock Washer
NA Universal Harmow Arm '- 12 88270 7/16NC Nut
Assembly (Black) 13 51358  Universal Plate (Black}
(items 4-12, 16, 19, 22 & 23) 14 32631  5/8NC x 6 Special Bolt
- 15 88145  5/8NC x 4 x 5-1/4 U-Bott
ITEM PART NO. DESCRIPTION 88501 5/8NC x 4 x 4-1/4 U-Bolt
1 88475 1/2NC x 1-1/2 GRS Bolt 88311 5/8NC x 2-1/2 x 3-3/4 U-Bolt
2 88554 1/2NC x 1-1/4 GRS Bod 18 BB366 3/4NC Lock Nut
3 51286 Adjustment Bar (Black) 17 88129 5/8 Lock Washer
4 88391 3/8 x 1-1/2 Roli Pin 18 88128 5/8NC Nt
5 51364 Harrow Compression 19 21998 HD Angle Brace Assy (Black)
Spring (Black) _ 20 88104 1/2NC Nut
8 13444 Slotted Washer 21 88303 1/2 L.ock Washer
7 51365  Spring Adjust Bar Assy (Black) 22 88162  3/8NC Lock Nut
(includes ltem 4) 23 88555 3/8NC x 1-1/4 GRS Bolt

8 16563  3/4NC x 4-1/2 Carriage Bolt 24 51751  Harrow Brace Extension (Black)
- {Used on Chisel Piows oniy}

17



3 BAR FIELD CULTIVATOR HARROW ARM

i

ITEM

i U7 dn L3 PO e

o

. Prior

To 8/90

COMPLETE SECTION
13598 FC Mounting Arm Assembly
{Hems 4-12, 14, 17, 20 & 21)
PART NO, DESCRIPTION
- 88475 1/2NC x 1-1/2 GRS Bolt
51286 Adjustment Bar
88554 1/2NC x 1-1/4 GR5 Bolt
88391 3/8 x 1-1/2 Roll Pin
51384 HA Compression Spring
13444 Slotted Washer
51363 Spring Adiust Bar
{Includes item 4)
88392 7116NC x 1-1/2 GR2 Bolt

18

ITEM PARTNO.

9
10
11
12
13
14
15
16
17
18
19
20
21

15593

§1362.

88269
88270
88311
88356
88129
88126
51381
88303
88104
88162
88555

2-1/2" Mount

/ 2x 2 x 1/4 Angle

Ch 78287

DESCRIPTION _
3/4NC x 4-1/2 Carriage Bolt
Mounting Bracket Assy

7716 Lock Washer

7/16NC Nut
5/8NCx2-1/2x3-3/4 L-Bolt
3/4NC Lock Nut

5/8 Lock Washer

S/BNC Nut

Angle Brace

1/2 Lock Washer

1/2NC Nut

3/BNC Lock Nut

3/8NC x 1-1/2 GR5 Bolt



)
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ITEM PART NO.

1

NSO

[#+]

UNIVERSAL HARROW ARM .

COMPLETE SECTIONS

51369

B8475
88554
54286
88391
51364
13444
51368

15583

Universal Harrow Arm -
{ltems 4-12, 16, 22 & 23)

DESCRIPTION

1/2NC x 1-1/2 GRS Bolt
1/2NC x 1-1/4 GRS Bolt
Adiusiment Bar

3/8 x 1-1/2 Roll Pin

HA Compression Spring
Slotted Washer

Spring Adjust Bar Assy
(Includes Hem 4)

3/4NC x 4-1/2 Carriage Bolt

19

54"

Prior To 8/90

2-1/2 x 2-1/2 x 1/4 Angle

Ci-76286

ITEM PARTNO. DESCRIPTION

9
10
11
12
13
14
15

16
17
18
18
20
21
22
23
24

88382

51367

88269
88270
51359

32631 .
88145 .

B850
88311
88356
88129
88128
51366
88104
88303
88162
88555
51761

7H6NC x 1-1/2 GR2 Bolt
HA Mounting Brackel

7116 Lock Washer

7H18NC Nut

Universal Plate

B/8NC x 6 Special Bolt
5/8NC x 4 x 5-1/4 U-Bolt
E/BNC x 4 x 4-1/4 LJ-Boll
5/8NC x 2-1/2 x 3-3/4 U-Bok
3HANG | ock Nut

5/8 Lock Washer

B/BNC Nut

HD Angle Brace Assy
HENC Nut

1/2 Lock Washer

BNC Lock Nut

3/8NC x 1-1/4 GRS Bolt
Harrow Brace Extension
{Used on Chisel Plows oniy}

{“_
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Prior To 2/87

ITEM PARTNO.

Lo B4, JE S 41 30 & SR

®W o~

88475
51286

88554

88391
51364

13444

51365
15583
88392

DESCRIPTION

172NC x 1-1/2 GR5 Bolt
Adjustment Bar -

1/2NC x 1-1/4 GRS Bolt
3/8 x 1-1/2 Rofi Pin

HA Compression Spring:
Slotted Washer
{Includes Rem 4}

Spring Adjusiment Bar
H4ANC x 4-172 Carriage Bolt
7MBNC x 1-1/2 GR2 Bolt

-UNIVERSAL HARROW ARM.

20

47-1/2"

ITEM PART NO.
10 51367
11 88269
12 88270
13 51369
14 32631
15 88501
88145
16 88356
17 86129
18 88126
19 14488
20 88303
21 88104
22 88162
23 88555

2x2x1/4 Angle

Ci-7827%

DESCRIPTION

HA Mounting Bracket
7718 Lock Wagher
THENC Nut

Universal Plate.
5/8NC x 6 Special Bolt
B/BNC x 4 x 4-1/4 L)-Bok
5/8NC x 4 x 5-1/4 U-Bolt
3/4NC Lock Nut

5/8 Lock Washer

5/8NC Nut

Angle Brace

172 Lock Washer

1/2NC Nt

3/BNC Lock Nt

3/8NC x 1-1/4 GR5 Bol

ey

P



4 BAR FIELD CULTIVATOR HARROW ARM
Prior To 991 (

Vs

2-1/2" Mount

47427

2x2x 14 Angle

Y Ci-76278
COMPLETE SECTION {TEM PARTNO. DESCRIPTION
2] 88270 7I16NC Nut
19665 4 Bar Arm Assembly - 10 88269  7/16 Lock Washer
{Includes ltems 4,7, 11 51362  Mounting Bracket Assy
9-17,19 & 20) 12 15563 3/4NC x 4-1/2 Carriage Bolt
13 88392 7HBNC x 1-1/2 GR2 Bolt
ITEM PARTNO. DESCRIPTION 14 81363 Spﬁng A{fjusg Bar .ASSY
1 88475 1/2NC x 1-1/2 GRS Bolt {Includes lem 17}
2 88303 1/2 L.ock Washer 15 13444 Slotted Washer
3 88104 12NC Nut 16 54364 HA Compression Spring
4 14488 Angie Brace Assy 17 88391 3/8 x 1-1/2 Roill Pin
5 881286 578NC Nut 18 51288 Adiustment Bar
6 88129  5/8 Lock Washer 19 88555  3/8NC x 1-1/4 GRS Bolt
7 868356 374NC Lock Nut 290 as162 /BNC tock Nut
8 BB3t 5/8NC x 2-1/2 x 3-3/4 U-Bolt

4



UNIVERSAL HARROW ARM

Prior To 11/82

17
14

15

ITEM PARTNO. DESCRIPTION

1 NA  Universal Bracket
2 NA . Universal Angle
3 88358 3/4NGC Lock Nut
4 51189 Universal Plate
5 32631 5/8NC x 6 Bolt
6 88128 5/8 Lock Washer
7 88126 "B/BNC Nut
8 14488 Angle Brace Assy
g 88303 1/2 Lock Washer
10 88104 1/2NC Nut
11 88475 112NG x 1-1/2 GRS Bolt
12 51286  Adiustment Bar

22

47-1/2"

2 x2x1/4 Angle

Cl.78277

ITEM PART NO. DESCRIPTION

13
14
15
16
17

18
19
20
21
22
23

88554
58391
51364
13444

51363

88392

15593
88264

88270
£8162
;8_8_5_5_5

1/2NC x 1-1/4 GR5 Bolt

3/8 x 1-1/2 Boll Pin

HA Compression Spring
Slotted Washer

Spring Adjust Bar Assy
{includes item 14)

7HENC x 1-1/2 GR2 Bolt .
3/4NC x 4-1/2 Carriage Bolt
7/16 Lock Washer

7/16NC Nut

3/8NC Lock Nut

3/8NC x 1-1/4 GRS



e

3 BAR CHISEL PLOW HARROW ARM _

ITEM PARTNO. DESCRIPTION

Lol oo B ey JLE L J - AE 1 B  E

88475,
51286

88554
88361
§1364
13444
51363
88392
88180

1/2NC x 1-1/2 GR5 Bolt
Adjusiment Bar

1/2NC x 1-1/4 GRS Bolt
3/8 x 1-1/2 Roli Pin

HA Compression Spring
Slotted Washer

Spring Adjust Bar
7/18NC x 1-1/2 GR2 Bott
3/4NC x 4-1/2 GR2 Bolt

23

47112"

/ 2x 2 x 1/4 Angle

'Prior To 11/82(_

/13

Ci-78278

ITEM PARTNO. DESCRIPTION

10
11
12
13
14
15
16
17
18
19
20
21
22

§1367
88269
88270
88145
88356
88130
88129
88126
14488
88303
88104
88555
88162

Mounting Bracket Assembly
7/16 Lock Washer

7H16NC Nut

5/8NC x 4 x 5-1/4 U-Bolt
3/4NC Lock Nut

3/4 Lock Washer

5/8 Lock Washer

5/8NC Nut

Angle Brace

1/2 Lock Washer

172NC Nut

3/8NC x 1-1/4 GR5E Boklt

_ 3/8NC Lock Nut

i



ITEM PART NO.

1

COMPLETE SECTIONS
55270 4'2" 3Bar Harrow Assy
55271 5'0" 3Bar Harrow Assy
55273 510" 3Bar Harrow Assy
55273 6'8" 3Bar Harow Assy
55274 7'6" 3Bar Harrow Assy

DESCRIPTION

52638 4'2" Angle {5 Spike} (Black)
52637 50" Angte (6 Spike) (Black)
52638 510" Angle {7 Spike) {Black)
52639 68" Angle (8 Spike} (Black)
52640 7'6" Angle (9 Spike} (Black)
80087 7/16NC x 1 GRS Boit
88247 172NC x 2 GR2 Bott
30277 3/8NCx1.06x1.90 U-Boli

24

ITEM PART NO.
5 52631
6 88362
7 88103
8 88269
9 88270

10 54931

11 88104

12 88303

13 54933

14 54057

15 54835

16 54933

17 §4931

Gi-78296

DESCRIFTION

Spike (Black}

378 Lock Washer

37BNC Nut

7116 Lock Washer

7I16NC Nut

Cennector Bracket-1eft (Black)
12NC Nut

1/2 Lock Washer

Conneclor Bracket-Right (Black)
516iDx3/40Dx 85 Bushing
Link Conneclor (Black)

Right Connector Bracket

Left Connector Bracket

oy
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e

13({R)

CI-78271

COMPLETE SECTIONS ITEM PART NO. DESCRIPTION
5 52631 Spike (Black)
§5208 4'2" 5Bar Harrow Assembly 8 88362 3/8 Lock Washer
55209 50" 5Bar Harrow Assembly 7 88103 3/8NC Nut '
65210 510" 5Bar Harrow Assembly 8 88269 7/16 Lock Washer
55214 6'8" 6Bar Harrow Assembly 9 88270 ZHENC Nut
55212 7'6" 5Bar Harrow Assembly 10 54931 Conneclor Bracket-Left (Black)
11 88104 1/2NC Nut
ITEM PABTNCG. DESCRIPTION 12 88303 1/2 Lock Washer
1 52836  4'2" Angle (5 Spike) (Black) 13 54033  Connector Bracket-Right {Black)

52637  5'0" Angle (6 Spike) (Black) 14 54057 5101Dx3/40Dx.55 Bushing
52638  5'10" Angle (7 Spike) {Black) 15 54935 Link Connector (Black)

52639 6'8" Angle (8 Spike) (Black)
52640 76" Angle (9 Spike} (Black)
2 89067 7/16NC x 1 GRS Bolt
3 88247 1/2NCx2 GR2 Bolt
4 30277 3/8NCx1.06x1.9 U-Bolt

25



3 BAR SPIKE TOOTH HARROW (ANGLE)

(-, Prior To 1/92

COMPLETE SECTIONS
65270 4'2" 3Bar Harrow Angle 12
552714 5'g" 3Bar Harrow Angle 11
55272 510" 3Bar Harrow Angle 12
55273 68" 3Bar Harrow Angle 13
§5274 7'6" 3Bar Harrow Angle 14
ITEM PARTNO. DESCRIPTION :2
1 52636 42" Angle (5 Spike) (Black) 17
52637 50" Angle (6 Spike} (Black)
52638 510" Angle (7 Spike) (Black)
52639 €'8" Angie {8 Spike) {Black)
52640 7'6" Angle {9 Spike} {Black}
2 52633 Right Mounting Strap {Black)
3 52641 Lett Connecior (Shown) (Black)
52642 Right Connector {Black)
4 88363 1/2NC Lock Nut
5 88347 172 Flal Washer
6 88518 7/16NC x 1-1/4 GRS Bolt
7 52634 Mouni Strap (Black}
8 48585 34400 x 1/21D x .44 Bushing

26

ITEM

PART NO.
48504
88825
88585
88269
88270
52631
88103

- B8362

30277

Ci-78288

DESCRIPTION

3/408 x 1/210 x .81 Bushing
1/2NC x 2-1/4 GR2 Bolt
1/2NC x 2-3/4 GRS Bolt
7116 Lock Washer

7HENC Nut

Spike (Black}

3/8NC Nut

3/8 Lock Washer

3/BNC x1.06x 1.9 U-Bolt

vy,



' 5 BAR SPIKE TOOTH HARROW (ANGLE]

 Prior To 10/91 (|

COMPLETE SECTIONS ITEM PART NO. DESCRIPTION
9 48595  3/40D x 1/21D x .44 Bushing
£5208 4'2" 5Bar Harrow Angle 10 88825 1/2NC x 2-1/4 GR2 Boit
55208 5'0" SBar Harrow Angle 11 88585  1/2NC x 2-3/4 GRS Bolt
55210 5'10" 5Bar Hamrow Angle 12 88269  7/16 Lock Washer
852141 &'8" SBar Harrow Angle 13 88270 7116NG Nut
55212 7'6" 5Bar Harrow Angle : 14 52631 Spike (Black)
15 88103  3/8NC Nut

1 52636  4'2" Angle (5 Spike} (Black) 17 30277 - 3/8NCx1.06X1.9 U-Bolt
52637 50" Angle {6 Spike} (Black) 18 52642 Right Connector (Black)
52638 510" Angle (7 Spike) (Black) 19 52635  Flat Connector (Black)

52639 6’8" Angle {B Spike; (Black)
52640 7’6" Angle (9 Spike) {Black)
52633 Right Mounting Strap {Black)
52641 Left Connector {Biack)
88363 172NC Lock Nud

88347 1/2 Flat Washer

88518 7/16NC x 1-1/4 GR5 Bolt
52634 Mount Strap (Black)

48594 3/40D x 1/21D x 81 Bushing

=R BRo B &4 IE N L 00 3

27
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3 & 5 BAR SPIKE TOOTH HARFIOW MOUNTING ARMS
(ANGLE)

C-78286A

ITEM PART NOQ. DESCRIPTION iTEM PARTNO. DESCRIPTION

1 88537 5/8NC x 2-3/4 GRS Bolt 14 88311 B/BNC x 2-1/2 x 3-3/4 1)-Bol

2 88369 5/8NC Lock Nut 15 48998 9 Link Chain

3 88270 7M6NC Nut 16 88162 3/8NC Lock Nut

4 88269 7416 Lock Washer 17 88489 3/8NC x 2-1/2 GR 8 Bolt

5 54430 3 Bar Pull Arm {Shown}{Bilack) 18 88363 1/2NC Lock Nut

54291 § Bar Pull Arm {Black) 19 88679 1/2NC x 2 GRS Bolt

6 88126  5/8NC Nut 20 48897 5 Link Chain

7 B8129  5/8 Lock Washer 21 48010 55" Cross Bar (Black)

8 51359 Black Universat Plate 48011 70" Cross Bar {Black)

9 32631 Special Bolt 43012 94" Cross Bar {Black)
10 54278 Mounting Arm {Black} 49013 124" Cross Bar (Black)
11 32897 7/16NC x 2.03 x 3 U-Bolt 49014 152" Cross Bar (Black}
12 48566 Locking Angle (Black) 48015 184" Cross Bar {Black)
13 32887 7HBNC x 2.03 x 3 U-Bolt 49016 212" Cross Bar {Black)

29



Prior To 10/91

17

ITEM PART NO. DESCRIPTION

88270
88269
8BL37
88294
48897
88369
88126
88129
51359
32631
54778

. DDA W -

ik ke

7/18NC Nut

7716 Lock Washer

&/8NC x 2-3/4 (GRS Bokt

B/BNC x 2 GRS Bolt

5 Link Chain

5/8NC Lock Nut
E/8NC Nut

5/8 Lock Washer
Universal Plate
Special Bolt
Mourding Arm

30

‘SPIKE TOOTH MOUNTING ARMS

12

ITEM BART NO.
49010
49011
45012
49013
49014
49015
48016
13 32897
14 48566
15 88311
16 48098
17 88162
18 88205
19 89047

Ch-78289A

DESCRIPTION

85" Cross Bar (Black}
70" Cross Bar (Black)
94" Cross Bar {Black)
124" Cross Bar (Black}
152" Cross Bar (Black)
184" Cross Bar {Black}
212" Cross Bar {Black)
7HBNC x 2.03 x 3 U-Bolt
Locking Angle
5/BNC x 2-1/2 x 3-3/4 U-Bolt
$ Link Chaini
JBNC Lock Nut
3/BNC x 2-1/2 GR2 Boit
1/2NC Flanged Lock Nut

A

:



5 BAR SPIKE TOOTH MOUNTING ARMS (TUBE)

Ci-78270A

ITEM PART NO. DESCRIPTION ITEM PARTNQ. DESCRIPTION
1 88537 5/8 x 2-3/4 GRS Boit 14 88311 5/8NC x 2-1/2 x 3-3/4 U-Bolt
88369 5/8NC Lock Nut 15 48908 9 Link Chain
: 3 48997 § Link Chain 16 89048 7/16NC Flanged Lock Nut
4 88270 7/18NC Nut 17 88162 3/8NC Lock Nut
5 88269 7/16 Lock Washer 18 88489 3/8NC x 2-1/2 GRS Bolt
» 6 54291 5 Bar Pull Arm {Black)
7 88126 5/BNC Nut _ _
8 88129 5/8 Lock Washer 21 480140 55" Cross Bar (Black)
9 51359 Black Universal Plate 49011 70" Cross Bar (Black)
10 32631 Speciat Bolt 49012 94" Cross Bar (Black;)
11 54278 Mounting Arm (Black) 45013 124" Cross Bar (Black}
12 32897 7/16 x 2.03 x 3 {-Bolt 49014 152" Cross Bar {Black)
13 48566 Locking Angle (Biack) 49015 184" Cross Bar {Black)

49016 212" Cross Bar {Black)

a1



()

ITEM PART NO.

1

COMPLETE SECTIONS
20649 3" Rolliing Mulcher Section
20550 4’ Rolling Muicher Section
20551 5’ Rolling Mulcher Section

21122
21123
21124
21125
21128
21127

DESCRIPTION

3’ Basket Carrier
4' Basket Carrier
5 Basket Carrier
3' Basket
4' Basket
5' Baskel

32

iTEM PART NO.

.
Loe e o e RN B e 6 I N 45

11
12
13

21128
21129
211390
88405
88754
88518
88269
88270
88519
88358
88127

Ci-78272

DESCRIPTION

Ofiset Flat

Flangette

Basket Bearing

J/4NC x 1-3/4 GRS Bok
3/4 Lock Washer
7M6NC x 1-1/4 GRS Bolt
7716 Lock Washer
FI16NC Nud

516NC x 1 Carriage Boit
5716 Lock Washer
5/186NC Nut



1 21125 3 Basket
21126 4’ Basket
21127 §' Basket

ITEM PARTNO. DESCRIPTION

33

2

W ~M M bh W

ITEM PART NO.

21422
21123
21124
88405
88127
88358
88754
21136
21126
88519

C1-78274

DESCRIPTION

38" Basket Carrier

48" Baske! Carrier

80" Basket Carrier
3/4NC x 1-3/4 GRS Bolt

5/18NC Nut

5116 Lock Washer

3/4 Lock Washer

Basket Bearing
Flangette

5/16NC x 1 Carriage Bolt



2x2x 1/4 Angle

Cl-78273

ITEM PARTNO. DESCRIPTION
9 13425 Spring Adjust Bar
10 16583 3/4NC x 4-1/2 Carriage Bolt
1 88352 7116NC x 1-1/2 Bolt
« 12 513682 Mounting Bracket Assy {Black)
18 88269 7/16 Lock Washer

14 88270  7/16NC Nut .

ITEM PARTNO. DESCRIPTION 15 88311  B/8NC x 2-1/2 x 3-3/4 U-Bolt

1 88554 1/2NC x 1-1/4 GR2 Boft 15 88356 4NC Lock Nut

2 ‘88441 B/BNC x 2 x 3-1/4 L1-Bokt 17 88129 518 Lock Washer

3 NA Mulcher Hanger Assy (Black) 18 88126  S/8NC Nut

4 88303 1/2 Lock Washer 19 51361 Angle Brace Assembiy (Black)

5 88104 1/2NC Nut 20 51364 HA Compression Spring (Black)

6 51286 Adjusiment Bar (Black) 21 88555 /BNC x 1-1/4 GRS Bolt

7 88331 3/8x1-1/2 Roll Pin 20 88162 378NC Lock Nut

8 13444 Siotted Washer :

34



BASKET SECTION

Cl78275

iTEM PARTNO. DESCRIPTION
9 NA :°HD Angle Brace Assermbly
10 88270 7M6NC Nut
- 88554 1/2NC x 1-1/4 GR 5 Bo#
) 12 32631 S/8NC x 6 Special Bolt
‘ 13 51358.  White Universal Plate

ITEM PARTNO. DESCRIPTION 14 32897  7/18NC x 2.03 x 3 U-Boft
' . 158 88475 1/2NC x 1-1/2 GRS Bolt
* 1 88391 '3/8 x 1-1/2 Roll Pin 16 NA Harrow Bracket
2 21823 Compression Spring 17 NA Adjustment Bar
3 13444 Slotted Washer 18 NA  Baskel Attach
4 26935 Spring Adiust Bar Assembly 19 86104 1/2NC Nut
(Includes ltem 1) 20 88303 1/2 Lock Washer
5 88392 7/16NC x 1-1/2 GR 2 Bolt 21 88126 5/8NC Nut
3] 15593 Harrow Carriage Bolt 22 88269 7116 Lock Washer
7 88356 3/4NC Lock Nut 23 88129 5/8 Lock Washer
8 51367  Mounting Bracket (White) 24 88555  3/8NC x 1-1/4 GRS Bolt

28 88162 3/8NC Lock Nut

35



3 BAR COIL TINE HARROWS FOR BASKETS

3'9" BASKET HARROW

SECTION

4'¢" BASKET HARROW

SECTION

5’9" BASKET HARROW

SECTION

36



ITEM
1

PART NO,

NA

22968
13483
NA

22967
13462
26948
22066
13455
13515
18280
18281

DESCRIPTION
3 Front Tube

© 4-1/2" Front Tube

€ Front Tube

- & Center Tube

4-1/2' Center Tube
& Center Tube

3' Rear Tube
4-1/2' Rear Tube
&' Rear Tube

Harrow Tube Clamp includes;

1-1/20D Tube Clamp (1)
1-1/2" Tube Saddle (1)

37

ITEM PARTNO. DESCRIPTION
L3 88554 1/2NC x 1-1/4 GRS Bolt
6 88303 1/2 Lock Washer
7 88104 1/2NC Nut
8 88499  3/8NC x 2 GR2Bolt
9 51291 12* Hatrow Spring
10 88103 .  ZSNCNut : L
11 (1) 13443 Spacer& (1) 836‘!2 B?:i?t 3!8):24!2'
12 22869 3Bar Tie Strap
13 13509 Section Bar Assembly
14 88475 12ZNC x 1-1/2 GRS Bokt
15 13430 Tube Adjusiment Bar
16 13431 Tooth Adjust Bar
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fL

WIL-RICH, —

- NOBLE |

THIS SECTION CANNQT BE /3

IMPORTANT ASSEMBLED WITHOUT USING

THE ASSEMBLY MANUAL.

ITEM PARTNO. DESCRIPTION
1 64402 - WilRich (1.3” x 7.38")
2 32785  Nolbe 1.25 '
3 41632 Adjustment Arm Decal
4 74155 Operator/Assembly Manual

139



